VAAL UNIVERSITY
OF TECHNOLOGY

Inspiring thought. Shaping talent.

APPLICATION OF NONWOVEN MICROFILTRATION MEMBRANE ON
ACTIVATED SLUDGE FINAL EFFLUENT: IMPROVING WASTEWATER QUALITY
FOR RE-USE

Dissertation submitted in partial fulfilment of the requirements for the degree
Master of Engineering in Chemical Engineering

In the Faculty of Engineering and Technology

Murendeni Shonisani Masala
B-Tech in Chemical Engineering

Student number:; 210080841

Supervisor: Prof J Kabuba Tshilenge
Co-Supervisor: Mr James Topkin

April 2022



Declaration

I, Murendeni Shonisani Masala, declare that the dissertation, which | hereby submit
for the degree Master of Engineering in Chemical Engineering at the Vaal University
[...]
simplicity are required (Zhaohuan, 2013).

1.3 Location of Study Area
The Waterval Wastewater Treatment Plant is located within the Midvaal catchment and drains

to the Waterval Klip River downstream catchment that feed the Riet River.

3|Page



PalmRidge” |
.

Map 1: Topographical Map Sheet 2628 AC|
Showing the Location of th
Waterval Wastewater Treatment Plant

Source: Government Survey Sheets

Figure 1.1: Location of the study area (Topkin & ERWAT, 2017)

1.4 Problem Statement

The current South African water usage trends are not sustainable. South Africa has been
walking a thin line with water scarcity for decades now. The example of Cape Town’s recent
drought exposed this gap in the water sector. It is, therefore, vital to consider alternative
sources for water (Donnenfeld, 2018). Furthermore, depleting ground water sources by
farming activities and the use of potable water to flush toilets and irrigate gardens is not
sustainable-(Howard & Bartman, 2003). According to the 2014 Green Drop audit, close to a
quarter of South Africa’s wastewater treatment facilities are in a critical state (defined as
needing urgent intervention) while roughly an additional quarter are defined as high risk
(Donnenfeld et al., 2018).

South Africa’s limited water resources will limit economic and social development.
Wastewater reclamation, re-use, and recycling are important alternatives to reduce demand
in domestic, agricultural, and industrial sectors (Nikiema et al., 2014). For efficiency

improvement and expansion throughout the world, different methods, traditional and modern,

4|Page



exist. Therefore, it is necessary to develop improved wastewater treatment (WWT)

technologies appropriate for rural areas or isolated residential areas in emerging countries

(Donnenfeld et al., 2018). For wastewater treatment, membrane bioreactors (MBRSs) are

amongst the technologies that have been enhanced. MBRs are increasingly being specified

as a viable alternative for the reclamation of wastewater for re-use (Chang et al., 2006).

MBRs produce excellent effluent quality using a small footprint. In developed economies, the

driving forces behind the use of MBRs are:

e The strict effluent discharge standards by the Department of Water and Sanitation. In many
cases, the MBR effluent quality is so good that it can be re-used directly in non-potable
applications.

e Their small footprint.

e The continuous decrease in membrane costs is increasing the competitiveness of MBR
compared with conventional activated sludge processes (CASP).

e The possible usage gap that their effluent can fill (Quist-Jensen et al., 2015).

A lack of knowledge on the application of nonwoven microfiltration membranes at the

selected study area justifies this study. Currently, the study has not been done and final

effluent quality for wastewater cannot be re-used for different activities. Thus, this information
is critical and, therefore, this study needed to be done to improve wastewater effluent quality.

Currently in South Africa, there are less than five water reclamation plants. This means that

most of the water is returned to the environment, whilst it can be further treated to augment

water supply.

1.5 Research Questions
The research questions for this study were:
a) What are the factors that affect wastewater treatment efficiency of nonwoven membrane
microfiltration?
b) Does nonwoven membrane microfiltration improve water quality to meet Water Use
License (WUL) standards?
c) Does nonwoven membrane microfiltration improve wastewater quality for re-use?
d) What would the specifics of filtrated water be in helping to reduce the usage of drinking

water for nondrinking purposes, e.g., flushing of toilets and bathing?

5|Page



e) What is the effectiveness of the nonwoven membrane microfiltration system (NWMMS)
in terms of filling the water gaps in South Africa? Can the NWMMS be used on a larger

scale to practically solve the gap?

1.6 Objectives

1.6.1 Main Objective

The primary aim of this study is to improve effluent wastewater quality prior to disinfection for
re-use. This will be attempted by using a nonwoven filtration medium together with the effect
of aeration within the system with respect to particulate, physicochemical, and microbial

removal.

1.6.2 Specific Objectives

a) To investigate the efficiency of nonwoven fabric media for effluent microfiltration within

the type of design being used in the study.

b) To analyse filtrated water quality from nonwoven fabric membrane microfiltration against
the WUL.

c) To determine the water quality improvements by nonwoven fabric membrane

microfiltration.
d) To determine the fitness of water quality for re-use.

e) To investigate if nonwoven membrane microfiltration can solve the water scarcity gap in
South Africa.

6|Page



1.7 Approach

Cthemou] | Sowron ERWAT WATERVAAL e
A = MODULE
Balancing Tank 1 Bypass <) TODewatefi

A
K tﬂ STs R~ s

L D]Eg——]smdge To Digesters >

Figure 1.2: Overview of the study area (Waterval Module 4)

The study was conducted on Module 4 of the Waterval Wastewater Care Works. This is a
new wastewater care works that utilises activated sludge processes to treat its influent. This
50 ML/day module has surface aeration for its biological nutrient removal reactor. There are
four secondary sedimentation tanks (SSTs), each 36 m in diameter, as shown in Figure 1.2.
The microfiltration plant will be positioned next to the SSTs. This area was chosen because
the wastewater from the SSTs has lower turbidity. This should allow for a longer lifespan of
the filters during the testing process. It should be noted that the average of suspended solids
in the effluent is 10 mg/L however, this is during the times where there is no bulking within the
SSTs.

7|Page



Figure 1.3: Nonwoven microfiltration

A 12 mm inner diameter polyvinylchloride hose was utilised to divert effluent from the SST to

the pilot plant. Samples of both the effluent from the SSTs and the filtered effluent were taken

in 1 L sampling containers. Parameters that were tested are ammonium, nitrite, nitrate
nitrogen, total nitrogen (NHs-N, NO2-N, NOs-N, Nt), phosphate phosphorus (POs-P), and

chemical oxygen demand (COD). The results from these experiments were compared to

other similar filtrated effluent. From the results obtained, recommendations of usage will be

made and/or possible further treatment for adequate usage will be suggested.

The methods that were used to interpret the water quality data are:

Water Quality Index (WQI) to determine the fitness of the water for re-use.

Single Factor Pollution Index (Pi) to determine the extent of water pollution.

Water Use License (WUL) to determine the water quality compliance with the limits set
for the plant.

Water quality removal efficiency to determine how efficient the pilot plant is in terms of
removing targeted water quality parameters.

8|Page



1.8 Overview

Chapter 1 covers the introduction of the study which includes the background, problem
statement, and the objectives of the study.

The literature review is presented in Chapter 2. This chapter looks at the research work that
has been done by other researchers and introduces the general knowledge and findings that
are critical to the current study.

Chapter 3 describes the methods used to achieve the objectives of this study. Details of the
research methodology are described, which includes the Water Use Licence, Water Pollution
Index, Water Quality Index, experimental setup, test procedures, removal efficiency, and
correlation of data.

The results from the experiments that were performed and a discussion thereof are presented
in Chapter 4 of this dissertation. The results and discussion are formulated to answer the
specific objectives.

Chapter 5 presents the conclusion of this study and the recommendations for future studies.

9|Page



Chapter 2: Literature Review

This chapter presents a short outline of wastewater treatment, focusing on the activated
sludge process. Membrane technology with nonwoven fabric was developed that can be
classified as a microfilter which is different from the traditional membranes utilised in many
MBR operations. This pilot micromembrane arrangement was submerged in a tank setup as a

polishing step for influent received from a secondary settling tank.

2.1 Membrane Preamble

Membrane process technology in water and wastewater has become more welcomed and
competitive with conventional activated wastewater treatment. It has advanced with time and
proved to be a treatment process that may be considered. Due to high initial capital costs
associated with membrane processes, rapid development was slow since 1960 (Fani, 1996).
Manufacturing of better quality and lower priced membranes positioned this technology more
economically favourable compared to traditional water treatment processes (Braak et al.,
2011).

2.2 Wastewater Treatment

Wastewater is the terminology given to used water that contains suspended or dissolved
solids collected from commercial businesses, industries, farms, and household industries
(Mara & Horan, 2003). The main purpose of wastewater treatment is to improve the water
quality and reduce polluting surface water or groundwater. This brings in another factor of
consistent quality effluent for re-use. Wastewater treatment proves to be the key contributor
to water pollution control (Mara & Horan, 2003). Influent wastewater may consist of storm
water, domestic or industrial generated wastewater, inflow, and infiltration water. The
wastewater from industrial operations differs in composition, strength, and quantity,
depending on the industry (Mihelcic & Zimmerman, 2010). The biggest portion of the
pollutants detected in wastewater is organic material. Many pathogenic micro-organisms,
toxic compounds, and nutrients, such as nitrogen and phosphorus, are also present, which
may be harmful to human health (Bitton, 2005). Secondary treatment processes in activated
sludge follows the primary treatment. This includes a biological nutrient removal process,

activated sludge treatment, trickling filters, and rotating biological contractors (Cicek, 2003).

10|Page



2.2.1 Conventional Activated Sludge (CAS) Process

Conventional wastewater treatment is widely used although it has high initial capital costs,
high energy usage, a large footprint, and requires experienced operators to run the plant
(Judd, 2011). It is mostly used for treatment of both industrial and domestic effluent
(Tchobanoglous et al., 2003). The conventional activated sludge process consists of four
sections which are: preliminary, primary, secondary, and tertiary treatment (Judd, 2011). The
flow diagram in Figure 1.2 demonstrates the activated sludge process as utilised at Waterval
Wastewater Treatment Works.

2.2.1.1 Preliminary treatment

The initial step in this pre-treatment is to remove the coarse solids, large debris, and heavy
inorganic particles contained in the wastewater influent. Screens remove these large objects
consisting of plastic, rags, papers, and metals. This screened influent is then further treated in
a grit separation channel. This grit chamber slows down the flow to allow sand, eggshells,
and cinder to settle out of the wastewater so it can be removed. These contaminants could
affect the biological process or might cause damage to pumps and recirculating equipment
(Mihelcic & Zimmerman, 2010).

2.2.1.2 Primary treatment

During this treatment step, the settled organic and inorganic solids are removed by
sedimentation (Mihelcic & Zimmerman, 2010). The wastewater becomes free of the visible
debris and overflows into the secondary treatment regions. This overflowing liquid stream is
mostly made up of floatable solids, dissolved ammonia, and dissolved organic compounds.
Skimming is a term that describes the removal of floatable solids (Tchobanoglous et al.,
2003). The solids are diverted to an underflow that goes to the anaerobic digester for further
treatment. This waste stream is known as the primary sludge and is composed of organics
(biological oxygen demand — BOD), phosphates, and suspended solids (Mihelcic &
Zimmerman, 2010).

2.2.1.3 Secondary treatment

Secondary treatment moves away from just being a physical separation process and sustains
a biomass of various micro-organisms. The overflow from the primary setting tank (PST)
enters the anaerobic, anoxic, and aeration reactors. In the aeration reactor, air is forcefully
mixed with wastewater to ensure an oxygen-rich environment that acts as an electron

accepter during the nitrification of ammonia to nitrites and nitrate. Biodegradable organic used

11|Page



as building material for new biomass formation (Tchobanoglous et al., 2003). The effluent
from the aeration is further cleaned in the secondary sedimentation tank. It allows the micro-
organisms established as flocs from the biomass to settle at the bottom of the clarifier. This
process removes close to 80-90% of all the contaminants and toxic chemicals adsorbed to
these floc structures (Mihelcic & Zimmerman, 2010).

2.2.1.4 Tertiary treatment

The tertiary treatment process is the last section of wastewater treatment. The main objective
of this process is to remove the contaminants that could not be removed in the previous
stages. This step also ensures that the effluent quality complies with specified bylaws (Cele,
2014). Other wastewater treatment plants utilise sand filters to eliminate organics and
pathogens not removed in the previous steps. Before clarified water can be discharged to a
nearby stream, it must be disinfected. Disinfection is the process where pathogenic
organisms are eliminated to decrease the risks posed to human health (Tchobanoglous et al.,
2003). This can be achieved by common disinfectants like chlorine gas, sodium hypochlorite,

ozone, and ultraviolet light (Mihelcic & Zimmerman, 2010).

2.2.2. Wastewater Effluent Quality

The use of water in South Africa is governed by the National Water Act, No. 36 of 1998, as
amended. The act states that: “... water extracted for industrial purposes shall be returned to
the source from which it was abstracted, in accordance with quality standards gazetted by the
Minister from time to time”. The standards of wastewater discharge to the streams in South

Africa is summarised in Table 2.1.

12|Page



Table 2.1: Special Wastewater Standards

Parameter Limit

pH 55-9.5
Electrical Conductivity (at 20°C) 70 mS/m
Nitrate (N) 15 mg/L
Free and Saline Ammonia (N) 6 mg/L
Chemical Oxygen Demand (O) 75 mg/L
Orthophosphate (P) 10 mg/L
Suspended Solids 25 mg/L
Free and Saline Ammonia N/A

Total Coliform

E. coli

1000 org/100 mL

0 org/100 mL

2.3 Membrane Classification

Membrane separation processes commonly used in the industry are Ultrafiltration (UF), Nano

Filtration (NF), Reverse Osmosis (RO), and Microfiltration (MF). These barrier-like separation

processes are classified by their operation mechanisms, separation size, separation driving

force, configuration, and the membrane material used (Tchobanoglous et al., 2014). The

effluent from such a membrane process, the permeate, should always contain less particulate

matter then the retained material, or the retentate. This is the case in a functional membrane.

The pressure used to force the permeate through the membrane wall is known as trans-

membrane pressure (TMP). The flux is the resultant rate of fluid transferred across a

specified membrane area (Tchobanoglous et al., 2003).

13|Page



2.3.1 Ultrafiltration
The pore sizes of ultrafiltration membranes are roughly 0.002 to 0.1 microns. They have a
molecular weight cut-off (MWCO) of roughly 10,000 to 100,000 daltons, and roughly 200 kPa
to 700 kPa of operating pressure. Microbiological species, some viruses, and humic materials
that are partially removed by MF will be removed by UF. Disinfection is still recommended
even though viruses may be retained (Howell et al., 2004).
The main advantages of low-pressure UF membrane processes compared with the traditional